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Notice

I, FRELPL “REHE” NHEELTHK.
This test report is invalid without the seal.

2. AWRETL “wmbl. HE. M EFEHR.
This test report is invalid without the signatures of the related persons.

3. AMERS. MOEELEK.
This test report is invalid if erased, altered or copied partially.

4. MAEMEERRN NTEREREZARTAH A RAPORE, G AZE,
Any doubt should inform us within 15 days after receiving the test report.

5. RFABHFMANRIEHE B HRFEARSE, FOPMNHELEAT, BEHRER
PO KA TR

The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. AMERAPINETK, REENHTAMBEKRS HETEENRS AEIES,
HEREAELRK.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.

ALEBER T
ik (Address): AEEMHIHXEELRE 1S
No.1 Guanzhuang Dongli,Chaoyang District, Beijing 100024, PR. China.
fE%% (Post Code): 100024
HiE (Tel): (86-10) 65728538 51167681 /7983 / 7984
X (Fax): (86-10) 65715991
REENEA: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Mk (Web): http://www.cbmtc.com www.chinabmnet.com  www.ctc.ac.cn
BLFHEAE (E-mail): baogao@cte.ac.cn
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iongPResearch Center of Testing Techniques

for Building Materials
Test Report
No. WT2018B01C01805 Page 1 of 4
Sample name s Pplymer Cementiubus Maleroroohng Test type Entrustment Test
Coating
Entrusted by | Shenzhen Joaboa Technology Ltd. Brand B gy oy
JQRIBIII'I TECH
Sample Homogeneous emulsion
Manufacturer | WUHAN JOABOA TECHNOLOGY LTD. destription st bovdet
Dae of July 6, 2018 Sugatiey of 2 barrels+2 bottles
reception Sample
Date of Type 1I
produce/ e Model /Size Liquid: 20kg/barrel
Batch No. Y Powder: 20kg/barrel
Test standard/
esl\;e?l?o;r See the data page.
GB/T 23445-2009 Polymer-modified cement compounds for waterproofing
Predicate b
standard LAy
JC 1066-2008 Limit of harmful substances of building waterproof coatings
Test items All items
*According to GB/T 23445-2009. test results comply with the
requirements of type Il . The delivered sample is the qualified product.See the page
2and 3.*
*According to JC 1066-2008, the content of harmful substances in the
Test entrusted sample is eligible. See the page 4.* "
conclusion )fcf\ %‘T ,fif;,’} »

st 1;,,2613

5\ *% &”ﬁ’f/

Remarks: Liquid:Powder =1:1.2(g/g)

Approved by: M Verified by: ’5‘7\145 /‘/] Compiled by: @\%

7%%,

Address: No.1 Gu nzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538

cltt ErsEm



for Building Materials

Test Report
No: WT2018B01C01805 Page 2 of 4
Requirements
of Standard i
Fe Test Items GB/T Test Results lndw'dfla] Tost staptaty
23445-2009 conclusion Method
(Type: 11D
Emulsion: Emulsion:
no irr;;())l.g:lies, no imzurltlies, GB/T
nog g
1. Appearance bides: Povdee: Passed 23447:5 22009
no impurities. no impurities., \
noagglomerate | no agglomerate
GB/T
2. Nonvolatile 2 70% 78% Passed 23445-2009
7.3
Pt > 1 8MPa 2MPa’ | Passed
condition
Retention rate > 80% 104% Passed
after heat aging
Tensil GB/T
¥ 4T - 4 23445-2009
strengt Retention rate 74
after alkali >70% 134% Passed
solution
immersion
Retention rate
after water 2 70% 125% Passed
immersion
Note: (Blank)

Address: No.l Guanzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538
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National Research Center of Testing Techniques

for Building Materials
Test Report
No: WT2018B01C01805 Page 3 of 4
Requirements
of Standard g
ﬁ% Test Items GB/T Test Results llldl\’ldl:lal Jeatstundund,
23445-2009 conclusion Method
(Type: 11D
SHancars > 80% 186% Passed
condition
1 0 0,
AL Heat aging 2 65% 182% Passed GB/T
B ey Alkali 234475;12009
solution 2 65% 154% Passed !
immersion
e > 65% 151% Passed
immersion
aRndyd >0.7MPa 1.1MPa Passed
condition
omouet >0.7MPa |.2MPa Passed
! basement
5 Bonding GB/T
’ strength Alkali 23445-2009 7.6
solution 2 0.7MPa 1.2MPa Passed
immersion
p Wﬁ“’? 2 0.7MPa 1.1MPa Passed
immersion
: GB/T
Watertightness Impermeable | Impermeable
6. (0.3MPa,30min ) to water to water Passed 2344; __;2009
GB/T
T Permeability resistance 2 0.6MPa 0.8MPa Passed 23445-2009
Appendix A
Note: (Blank)
Address: No.l Guanzhuang Dongli,Chaoyang District, Beijing (100024) TEL: 65728538
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National Center of Quality Supervision & test

for building materials

Test Report
No. WT2018B01C01805 Page 4 of 4
Requirements of
Standard P
No. Test Items JjC 1?:;6?;008 Test Results zg:g:z:l;:
(B)
o JC
1. VOC < 120g/L Not detected Passed | 1066-2008
Appendix A
JC
2 Free formaldehyde <200mg/kg | Not detected Passed 1066-2008
52
B +Toluene+Dimethy!l <
3, | Penzenet O USheTUIMCYT | < 300mg/kg | Notdetected | Passed 1066-2008
benzene+Ethylbenzene 2
Appendix B
JC
4. Ammonia < 1000mg/kg | 598.7mg/kg Passed 1066-2008
Appendix C
Pb < 90mg/kg 1.8mg/kg Passed
cd < 75mg/kg Not detected Passed ic
£\ o ROl ——— 1066-2008
heavy metal 56
Cr < 60mg/kg 3.4mg/kg Passed )
Hg < 60mg/kg Not detected Passed
Remarks:
Not Detected : VOC <2g/L,
p Free formaldehyde < Smg/keg,
Benzene+Toluene+Dimethylbenzene+Ethylbenzene < 2mg/kg,
Cd < 0.1mg/kg, Hg < 2mg/kg 0.1mg/kg.

End of the report
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Notice

1. ARELFL “RRETHE” MREELH.
This test report is invalid without the seal.

2. AREL “Hl. FHE. A EFER.
This test report is invalid without the signatures of the related persons.

3. ARERK. HoEELK.
This test report is invalid if erased, altered or copied partially.

4. MEREEFRN NTRBMEZHETAHARAPORY, GBHAZHE,
Any doubt should inform us within 15 days after receiving the test report.

5. RIEMRAFMMRIEE B HBFEARS, FOAMEITEEAT, BERRER
DO RAFE TR
The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. AME RPN, REENHTHMBES, BETEHNRS HEIRS,
ERENEERK.
This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.
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WEEHNE: Tel: (86-10) 51167679 Fax: (86-10) 65764684
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